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Introduction: Case
- Presentation

@O Mr. Brown is a 34 year-old male
disorder who injects 1g of heroin

to begin a 12 week trial of
sofosbuvir-velpatasvir. He also
drinks up to a fifth of vodka most
days of the week, and he denies
significant alcohol withdrawal on
the days he doesn’t drink. He
smokes 2 packs of tobacco
cigarettes a day and smokes
cannabis daily."He denies any
other substance use.

O He’s not ready to stop using
heroin, drinking alcohol, smoking
tobacco cigarettes or smoking
cannabis.

with chronic Hep C and opioid use

daily. He arrives at the Hep C clinic

Doc Brown, Back to the Future,
Universal Pictures

Introduction: Case

Presentation
[

Which of the following
medications treats the health
condition associated with the
largest risk of morbidity and
mortality in this patient?

Nicotine Replacement
Therapy (NRT)
Buprenorphine/Naloxone
Sofosbuvir-velpatasvir

. Oral Naltrexone
Gabapentin

moow »

Doc Brown, Back to the Future,
Universal Pictures

Assume no other medication
interactions, no allergies, no
medical problems other than
chronic Hep C, and pt is otherwise
naive to medications for addiction

2/25/2021
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Addiction During COVID-19

COVID-19 pandemic increases need for addiction treatment:

COVID-19 Negative Outcomes
« Stress, anxiety and isolation * Increase symptoms of

+ "Stay-at-Home" orders and addiction and mental
border restrictions illness

* Unemployment, loss of Reduce drug availability

economic opportunity, and ¢ Increase symptoms of
poverty addiction and mental
illness

It is critical that patients have access to treatment during this pandemic.

NATIONAL

ACADEMY (:&:) A
o4 of MEDICINE ol

The substance use disorder
treatment gap

Substance use leads to more
death and disability than
any other preventable
condition

In 2014,
* 21.5 million people w/ SUD

21.5 million
¢ 2.3 million received Americans

treatment

Robert Wood Johnson Foundation, 2010
Mokdad et al., JAMA 2004
National Survey on Drug Use and Health, 2014

NATIONA
RX DRUO ABUSE & HEROIN

SUMMIT
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392,000 Felt They Needed
Treatment and Made an Effort
to Gei‘zTT;;:;’"e“‘ 17.9 Million
' Did Not Feel They
Needed Treatment
573,000 Felt They Needed (94.9%)
Treatment and Did Not Make
an Effort to Get Treatment
(3.0%)

18.9 Million People Needed but Did Not Receive Specialty Substance Use Treatment

Substance Abuse and Mental Health Services Administration. (2019). Key substance use and mental health indicators in
the United States: Results from the 2018 National Survey on Drug Use and Health (HHS Publication No. PEP19-5068,
NSDUH Series H-54). Rockville, MD: Center for Behavioral Health Statistics and Quality, Substance Abuse and Mental
Health Services Administration. Retrieved from https:/imwww.samhsa.gov/data

Core Components of
Addiction Treatment

*Medications

*Counseling *Support

*When appropriate

Source: https://www.samhsa.gov/treatment
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Medications for Addiction

Treatment (MAT)

MEDICATION-ASSISTED

5 | TREATMENT (MAT)

*Opioids
*Methadone
*Buprenorphine
*Naltrexone
***Naloxone

*Alcohol
*Disulfiram
*Naltrexone
*Acamprosate

*Tobacco
*Nicotine
*Bupropion
*Varenicline

*Others

*No FDA-
approved
medications

(vet)

10
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*Opioids
*Methadone 2> METHADONE
*Buprenorphine - SUBOXONE
*Naltrexone = VIVITROL (Or ReVia)
***Naloxone - NARCAN

*Alcohol
*Disulfiram - ANTABUSE
*Naltrexone = VIVITROL (Or ReVia)
*Acamprosate> CAMPRAL

11

*Tobacco

*Nicotine = NICOTROL, NICOTERM,
NICORETTE, etc

*Bupropion = (ZYBAN or Wellbutrin)
*Varenicline - CHANTIX

12
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100% Agonist
(methadone)

Ceiling Effect Partial Agonist
__— (buprenorphine)

Opioid Effect

Slide Credit: Curtis Geier and Ben Smith

Antagonist
(naltrexone)

Log Dose

13

Benefits of MAT:
Decreased Mortality

Death rates: ; d ‘
. general population

" no treatment

medication-assisted treatment

0 1 2 3 4 5 6 7
Standardized Mortality Ratio
Dupouy et al., 2017

Evans et al., 2015
Sordo et al., 2017

14
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Treatment Retention and
Decreased lllicit Opioid Use on MAT

* Buprenorphine promotes retention, and those who remain in
treatment become more likely over time to abstain from other
opioids

100
90
80
70
60
50

% 40
30
20 =—qpicid-negative for past month
10
0
1 2 3 4 5 6 7 & 9 10 11 12

==still in treatment

Month in treatment

Kakko et al, 2003
Soeffing et al., 2009
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Medication FIRST Model

*People with OUD receive pharmacotherapy
treatment as quickly as possible, prior to
lengthy assessments or treatments planning
sessions;

*Maintenance pharmacotherapy is delivered
without arbitrary tapering or time limits;

*Individualized psychosocial services are
continually offered but not required as a
condition of pharmacotherapy;

*Pharmacotherapy is discontinued only if it is
worsening the person’s condition.

http://www.nomodeaths.org/medication-first-implementation

16
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Medication FIRST Model

*Medication first does not mean
Medication only

*Medication is contingent upon the pt’s
benefit, not based upon a timeframe,
patient’s participation in counseling,
an unexpectedly positive test result,
etc

http://www.nomodeaths.org/medication-first-implementation

17

How to Start Buprenorphine (Suboxone)
for someone who’s using opioids

You need at least 3 of the following feelings before taking your first buprenorphine dose*:

Yawning Sweating or chills

Enlarged pupils Restless/Can’t sit still

Joint and bone aches Anxiety, irritable, fast heart beat
Shaking or twitches Bumpy skin (Gooseflesh)
Watery eyes/Runny Nose Lost Appetite, Stomach cramps
Nausea, vomiting or Diarrhea

* Dosing: Take % to 1 strip or tab
every 1 hour until withdrawal /
cravings are gone

* Can go up to a recommended
max dose of 24mg, but not every
patient needs this dose

18
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Health Services

2. Put the tablet / film underyour tongue and let it dissoive [don’t swallow, dort chew]

3. After1 hour, hewareyou feeling?

o IFGOOD: nothingmore to do
o IFstill having the withdrawal symptoms or feeling waors e:
put anothertablet under vourtongue

Day2:
* IFyoufeelgond the next day, take the same number of tatal pilk you tookthe day befare

* during theday: if you feel withdrawal symptams or feel cravings you can take anothertablet
under your tangue

Day3:
* IFyoufes|good, you can take the same number of pills you took the day before orsplit it however
you want throughout the day.
¢ Ifyouare taking LESS than 4 tablets AND you have cravings later in the day, you can take yourself
the 4" tablet whatevertime of the day you want.

iy
N(% NO MORE THAN 4 '\'.D}

8mgs. 4mgs. 2mgs

19

How to Start Buprenorphine (Suboxone)
for someone who’s been off opioids

1. Put 1 or % tablet or film under the
tongue
2. After about 2 hours: CHECK how are

you feeling?
— |IF GOOD (no headaches, no nausea, not “out of it”): place another
tablet under your tongue
— CONTINUE to take more every two hours if you notice cravings

— DON’'T ADD MORE SUBOXONE if you have a problem with side
effects (like headaches, nausea, and feeling “out of it”)

20
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Optimal Duration of MAT

proportion
of days when
buprenorphine

was taken

14% fewer ED visits
18% fewer admissions

continuous

Lo-Ciganicet al., 2016

months since starting treatment

21

Buprenorphine Formulations for
Opioid Use Disorder

With Sublingual
Naloxone

Sublingual

Buccal
Mono- Sublingual
product

—Hmplant—
Injection

Filrm
(suboxone)

Tablet -
Generic

Tablet -
(Zubsolv®)

Film

(Bunavail®)

Tablet -
Generic

Brebuphine

sublocade

2mg Bup/0.5mg Nx
4mg Bup/1mg Nx
8mg Bup/2mg Nx
12mg Bup/3mg Nx

2mg Bup/0.5mg Nx
8mg Bup/2mg Nx

1.4mg Bup / 0.36mg Nx
2.9mg Bup / 0.7mg Nx
5.7mg Bup / 1.4mg Nx
8.6mg Bup / 2.1mg Nx
11.4mg Bup / 2.6mg Nx

2.1mg Bup / 0.3mg Nx
4.2mg Bup / 0.7mg Nx
6.3mg Bup / 1mg Nx

2mg Bup
8mg Bup

R

Content Available Equivalent Dose to
Doses 8mg Buprenorphine

8mg

5.7 mg

4.2mg

8mg

e

—oTrearTT—
100mg, 300mg
{Once-monthly injection)

300 mg: First dose
100mg: Steady state dose

22
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DATA 2000: Qualified Physicians
To qualify for a DATA 2000 waiver a physician must:

- Hold a current State medical license
- Hold a valid DEA registration
- And must meet one of the following conditions:

* Board certification in addiction psychiatry or
addiction medicine

* Complete an 8 hours training

= on line or by attending training

23

Free DHS X-Waiver Trainings

Friday, March 5, 2021, 9am Friday, May 21, 1-5pm

Wed, Mar 10, 2021, 4pm-8pm Friday, June 4, 9am

Tuesday, Mar 30, 2021, 9am-1pm Friday, June 11, 1-5pm
Thursday, April 8, 9am-1pm Thursday, June 24, 8am-12pm
Friday, April 9, 2021, 9am Thursday, July 8, 8am-12pm
Friday, April 30, 2021, 1-5pm Friday, July 9, 9am

Friday, May 7, 9am Friday, August 6, 9am

Thursday, May 13, 8am-12pm

Email buprenorphine@dhs.lacounty.gov to sign up

24
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Naltrexone Long Acting Injection and Opioids

1.0+
= -
2 --
< s
a 0.8+ »»1_1‘_1Extended-re|ease naltrexone
g ——
-
3 0.6
a
]
&
o« 0.4+
,2‘ Usual treatment
25 0.2
)
g
a
00 T T T T T T T T T T T 1
1 3 5 7 9 11 13 15 17 19 21 23 25
Week
No. at Risk
Extended-release 153 144 139 129 121 117 112 110 104 100 92 87 87
naltrexone
Usual treatment 155 116 104 96 84 76 72 67 65 61 59 56 56

LeeJDetal. N Engl) Med 2016;374:1232-1242.
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Comparative effectiveness of extended-release naltrexone @) ®
versus buprenorphine-naloxone for opioid relapse

prevention (X:BOT): a multicentre, open-label, randomised

controlled trial

Ease of induction is a limitation of naltrexone and an
advantage of buprenorphine.

Once successfully inducted to either naltrexone LAl or
buprenorphine / naloxone similar outcomes:

* relapse-free survival

* overall relapse

* retention in treatment

* negative urine samples

* days of opioid abstinence

* self-reported cravings

Lee, J. D., Nunes, E. V., Novo, P., Bachrach, K., Bailey, G. L., Bhatt, S., ... & King, J. (2017). Comparative
effectiveness of extended-release naltrexone versus buprenorphine-naloxone for opioid relapse prevention (X: BOT): a
multicentre, open-label, randomised controlled trial. The Lancet.

26
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Alcohol Pharmacotherapy

*Naltrexone > antagonist at the
Mu opioid receptor

*Acamprosate = glutamate
receptor modulation

Disulfiram -2 irreversibly binds
and blocks acetaldehyde
dehydrogenase

27

Naltrexone (oral)

— Barr
Pharmaceuticals

s Barr
\iIA ’ Pharmaceuticals
g (ReVia)

IR DuPont Pharma
(Trexan)

Sandoz

Naltrexone 50mg Tablets

28
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Project Combine

Odds Ratio
Treatment (95% Cl)
Placebo Naltrexone/No CBI 1.00 .
Placebo Naltrexone/CBI 1.82 (1.26-2.65) —
Naltrexone/CBI 1.93 (1.33-2.80) —
Naltrexone/No CBI 2.16 (1.46-3.20) —

0.5 1.0
Odds Ratio (95% ClI)

Anton, R. F., O’'Malley, S. S., Ciraulo, D. A., Cisler, R. A., Couper, D., Donovan,
D. M., ... & Longabaugh, R. (2006). Combined pharmacotherapiesand
behavioral interventions for alcohol dependence: the COMBINE study: a
randomized controlled trial. Jama, 295(17), 2003-2017.

29

Gkt Naltrexone One Pl
A Day

Help reduce alcohol cravings
Cut down on how much alcohol you are drinking

HOW to take Naltrexone

Before getting started:

1. Tell staff if you have a history of liver problems like cirrhosis,

‘ swelling of your stomach, or yellowing of your eyes.
2. Do not take Naltrexone if you have taken
5 any narcotic pain pills like heroin, fentanyl,
s Subutex, Suboxone, methadone or tramadol
in the past week.
Instructions:

Take 1 50mg tablet each day.
Follow-up with your medical provider in 2 to 4
weeks to discuss how naltrexone is working.

If you have stomach aches or headache:

!" > Take Y4 tablet each day for 3 days and then 1 full tablet
h i & each day after.

2 the dose of medication e

30
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Naltrexone Long Acting Injection (Vivitrol)

I

31

Naltrexone LAl and Alcohol:

Placebo

L o fewer heavy drinking days

w S @
S S =
\
A\
\
\
N

Cumulative Heavy Drinking Days
B
\
\

a
0 10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

Days
Treatment Dose 3 3 3 3 t 5 t B
No. of Patients
Placebo 209 194 169 160 142 134
Naltrexone
190 mg 210 187 169 156 144 137
380 mg 205 186 161 147 139 130

Garbutt, J. C., Kranzler, H. R., O’'Malley, S. S., Gastfriend, D. R., Pettinati, H. M., Silverman, B. L., ... & Vivitrex Study Group.
(2005). Efficacy and tolerability of long-acting injectable naltrexone for alcohol dependence: a randomized controlled trial.
Jama, 293(13),1617-1625.

32
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PHARMACOLOGIC PRODUCT GUIDE: FDA-Approved Medications for Smoking Cessation
NICOTINE REPLACEMENT THERAPY (NRT) FORMULATIONS —
= TRANSOERMAL PATCH NASAL SPRAY
[ Mcorote: conenc Nicortts, Generic Nicoberm CQ'_Ganerie | Nicorl NSt Nicoo Inhaert 2y, Goneric Chantas
= Nicoratta! Mini OTC (MicoDem €0, generic) | Rx x i
2mg, 4mg o 7mg, 4 mg, 21 mg (24 eease) | Metered spray 10 mg cartidge 150 mg sustaned release Lablel 0.5 mg, 1 mg tablet
original, cinnamon, Iruil, mint 2mg, 4 mg; cherry, mint 10 mg/ml. nicoline solution ‘delivers 4 mg inhaled vapor
v ¥ et e “Concomian. “Some
infarction infarction infarction infarction intarction ‘conditions known 1o lower the seizure ‘adjustment is necessary)
i i threshold «Pregaancy’
Serus o s setousar joa | ~Seimm oo | ~senousar p
peclors. pectons pectoris pectoris pectoris. rEgnancy’ year
Joinl disease regn rogn i «Underlying chronic nasal  years)
guancy’ e nasal polyps, regnancy
« Adolescents (<18 years) sinusitis) = Adolescents: (<18 years) ‘symptoms"
= +Savere eaci: sy dcaze D WABRNG RO 12206 I TS R e
1= *Pregnancy’ and breastieeding .
= e P n—
B ~setare orte
= (g, Welbutrin) therapy
= Current or prior diagnesis of bulimia or
worecanervesa
* Simultaneous abrupt discontinuation of
aloohol or sedalrves/benzodiazepines.
= MAD inhibitors in preceding 1 days:
concument use of reversible MAQ
s
i ig 1-2 doses/hour 6-16 cartridges/day 150 mg po q AM x 3 days, then 150 mg | Days 1-3:
waking: 4 mg waking: 4 mg 21 mg/day x 4-6 wesks (8-40 doses/day) - P pabid 0.5 mg pa g AM
“ 3 {2 w2y | PELCRSOTE | et emst o0 ey e
iy 2wy iy 2mg myjday x m mlu " = Begin therapy 1-2 weeks prior 10 quil wm“g:;
Weeks 1-6: Woks 1-6: . date L
Ipess q1.2 hous Varenge g1-2 s i oosa puling or 20 inics s | 1m0bid
Wozks 7-9: Woeks 7-9: ‘,”":”y“z‘""“" ~Maimum oy = hvid bedtim dosing o mininize ~Begin therapy 1 weckprie to
T .00 oo 2.4 iy x2weks e i o prrs
Weeks 10-12- Weeks 10-12- «Rotale palch appication site - 40 doses/ day afer 20 of =Dose lapering is nol necessary = Take dose alter ealing and wilh
1piocn q4-8 hours: Tlozenge q 4-8 hours i, ook pply a nowpatch | <Forbst reuts, ey ot | P - =Duration:7-12 weeks, with afull gass of water
; ’ . 1o e st for et | st 8oy ey
= g’_’:";";y”‘”’m Maximum, 20 lzengesiday |0 o D0 oot seilf, swallow, o inhale: OO P | ectod patents ~Dosing adjusimen s necessary
= N piece slowly = Nlow o dissolve slowly R ch for 16 hour i he the in short breaths for wih. Tonal
]| -ra beworn steckamaqun | o0 minses) oy wear ach fr s gt e 0050200543y & |t i the s s i sovere
2 ° PR il palienl experiences sleep being administered . s impainment
when g sersa- | +Nicoine rease may cause a rens oo at Dt 3 (ke a cgarete) bt ‘pul” s . ke an
tion appears (—15-30 chews) ‘warm, tingling sensation ) lighting a pipe. 1week be used
. +Do nol chew or swallow Rt = Open cartridge etains potency course may "
+Duration: 8-10 weeks ‘selected patients.
fades ~ Occasionally rotate to different for 24 hours «May initiale up 10 35 days belore
[ro— arcasl the mouth <o 1od o everages 5 s Moyt plo 35 o
unil mostofthe icotine s gone. | +Novfood or beverages 15 min- belore or duing use: oet qui may roduce
ing doe ot et genraly | s eor or g use «Outaton: 3.6 ot ki oo 2 e
30 min) +Duration: p fo 72 weskes: m":"nm_“""' p
<pak et of o addtona 2 weks
Mo oo orbeverages 15 it
‘before or during use
Duraion: up 1o 12 weeks
https: .aafp.org/dam/AAFP/documents/patient_care/tobacco/pharmacologic-guide.pdf
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FIGURE 1. EFFICACY OF MEDICATIONS FOR SMOKING CESSATION® /2

40

36.5

35

30

25

20

15

% Abstinent at 6 months

10

United States Department of Veterans Affairs. Primary Care & Tobacco Cessation
Handbook. Washington, DC : U.S. Department of Veterans Affairs, Veterans Health
Administration, 2014. Retrieved from
https://pulsearch.princeton.edu/catalog/9567271 - Accessed 12/1/2015.
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Medications for Methamphetamine
Use Disorder (none are FDA approved)

* Methylphenidate (moderate to high dose in frequent
users/those with ADHD)

* Bupropion (low-level users who will adhere)
* Topiramate (low-level users)

* Naltrexone (for those who had already stopped using
methamphetamine for 2+ weeks)

* Naltrexone LAl and high dose bupropion (small effect)
* Dextroamphetamine (one small study)
* Mirtazapine (two small studies)

http://custom.cvent.com/10D3BAE39269457884C1D96DE1D
F8D8D/files/f9dd789e619c417e8d753alc767a28b8.pdf

http://vimeo.com/390978438/7e844d0b02

35

Formulary

* Opioids * Nicotine
* Buprenorphine * Bupropion
* Naltrexone * Varenicline
* **Naloxone
* Off Label
* Alcohol * Gabapentin (off label for AWS)
* Disulfiram * Carbamazepine (offlabel AWS)
* Naltrexone * Mirtazapine (off label for

. methamphetamine use disorder)
* Topiramate (off label for AUD)

* Tobacco

36
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*Opioids
*Methadone
*Buprenorphine
*Naltrexone
***Naloxone

*Alcohol
*Disulfiram
*Naltrexone
*Acamprosate

*Tobacco
*Nicotine
*Bupropion
*Varenicline

*Others

*No FDA-
approved
medications

(yet)
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Addiction Medicine eConsult

KHN

KAISER HEALTH NEWS

eConsult

eConsult Overview

Updated 05/14/13

ABOUT US | CONTACTUS | EMAIL SIGN-UP|

REPUBLISH OUR CONTENT FOLLOY

HOME HEALTH LAW MEDICARE MEDICAID COST & QUALITY HEALTH INDUSTRY PHARMA  INSURA|

Los Angeles County Scores An E-Success In
Managing Specialist Care

By Anna Gorman | March 8, 2017
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CLINIC DIRECTORY

Medications for Addiction Treatment (MAT)
Clinic Searchable Directory

http://losangelesmat.org

39

Count of Waivered Providers
in LA County

2,500

2,000

1,500

1,000

500

2016 2018 2020
M Physician E NP ®PA
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Buprenorphine Prescriptions
in LA County

2010 2012 2014 2016 2018

—— Annualized Quarterly Rate —— 12-Month Moving Average

Per 1000 residents

http://skylab.cdph.ca.gov/ODdash

41

25000

20000

15000

10000

5000

Medi-Cal Buprenorphine

https://data.chhs.ca.gov/dataset/medication-
assisted-treatment-in-medi-cal-for-opioid-use-
disorders-quarterly-by-county

A

2013 2014 2015 2016 2017 2018 2019

—Patients Prescriptions
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Medi-Cal Naltrexone Long
Acting Injection

https://data.chhs.ca.gov/dataset/medication-
assisted-treatment-in-medi-cal-for-opioid-use-

disorders-quarterly-by-county
2013 2014 2015 2016 2017 2018 2019
—Patients Prescriptions
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Returning to Case Presentation

Mr. Brown is a 34 year-old male
with chronic Hep C and opioid,
alcohol, and tobacco use
disorders, and possibly cannabis
use disorders who injects 1g of
heroin daily. He arrives at the Hep
C clinic to begin a 12 week trial of
sofosbuvir-velpatasvir.

He’s not ready to quit drinking Doc Brown, Back to the Future,
alcohol or stop smoking tobacco  universal Pictures
cigarettes.

44
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Ambulatory Care Network
HEALTH SERVICES « LOS ANGELES COUNTY

Medications for Addiction Treatment (MAT) Consultation

Support Available 7 days per week

MAT can be started in any setting. Safe via telehealth. Save lives, improve health and
social functioning.

DHS on-call providers help you start MAT for patients with alcohol and/or opioid use disorder.
Patients benefit, even if not yet ready to quit drinking/using opioids.

Reminder: offer Narcan/Naloxone in high risk settings

16 4

Sponsored by National Health Foundation for MAT Access Points Project, in partnership with Los Angeles County and CA Bridge

Questions?

bhurley@dhs.lacounty.gov

Interested in more? Come to:

* ASAM Annual Meeting * CSAM Annual Meeting * AAAP Annual Meeting
(Virtualin April 2021!)  (Aug or Sept 2021!) (Virtual! Dec 2021)
http://www.asam.org  http://csam-asam.org  http://www.aaap.org
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Question 1

What if they overdose on MAT
or go through withdrawals?

MAT prevents overdose. It doesn’t worsen or cause
overdose.

If a client stops MAT (methadone or buprenorphine) and
goes through withdrawals they should contact their
methadone clinic or CHW who can contact the on-call line to
get the patient a medical evaluation to restart MAT as soon
as possible.

48

Question 2

What if the client sells their MAT prescription on
the streets? | don't feel comfortable if a client
sells the MAT prescription on the street and
someone overdoses on such medications that is
not prescribed to them.

Understood. | wouldn’t like that either. However, MAT doesn’t cause overdose—
it protects people from overdose. Also, I'd rather given the client a chance to
stabilize on buprenorphine than withhold buprenorphine (because lack of
access to buprenorphineincreases the risk of death from opioid overdose).

For an article discussing this, check out: Lofwall MR, Walsh SL. A review of
buprenorphine diversion and misuse: the current evidence base and
experiences from around the world. J Addict Med. 2014 Sep-Oct;8(5):315-26.
doi: 10.1097/ADM.0000000000000045. PMID: 25221984; PMCID: PMC4177012.
http://www.ncbi.nlm.nih.gov/pmc/articles/pmid/25221984
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Question 3

How is MAT in alignment with 12-Step
programs' philosophy? There are some 12-
Step Programs that shun someone in

recovery on MAT or any other medications.
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Question 3

The Central Committee of Alcoholics Anonymous’
official stance is that it has no opinion, positive or
negative, on MAT. But it will not interfere if groups
exclude people on Suboxone or methadone

AA group members telling other members what
they should do about MAT violates a long held 12-
step policy of "AA members should not give
medical advice to each other.” see:
http://www.aa.org/assets/en US/p-

11 aamembersMedDrug.pdf
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Question 3

*There is a variety of views,
depending on the group

*AA tends to have less stigmatized
attitudes than NA does

*Not every member must disclose
that they use MAT to the groups
they attend
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Question 4

How is MAT more effective
than groups or 1:1 therapy?

For opioid use disorder, it stabilizes dopamine in the brain
for more people more often and more effectively than
groups and 1:1 therapy. This is less true for alcohol and
tobacco use disorders, where therapy is more effective.

To read more, see:
http://doi.org/10.1002/14651858.CD004147.pub4
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Question 5

Why MAT?

Because it keeps people alive, keeps them coming to
treatment, and helps people use drugs less.
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Question 6

How is MAT effective without
therapy or 12-Step programming?

For opioid use disorder, because it stabilizes dopamine in
the brain for more people more often and more effectively
than therapy and 12 steps. This is less true for alcohol and
tobacco use disorders, where therapy can be as effective as
medications. | want all my patients to get therapy and
support for their recovery, but without MAT most (90%) of
people with opioid use disorder don’t stick with therapy or
12-step programming.
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Question 7

Will MAT harm the body and/or
mind?

Every medication has risks and side effects. For people with
opioid use disorder, buprenorphine’s risks and side effects
include risk of diversion, withdrawal if discontinued,
headache, dry mouth, and upset stomach. The benefits of
buprenorphine are staying alive, reduced opioid use, and
staying in treatment. For most patients with opioid use
disorder, the benefits of buprenorphine outweigh the risks.
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Question 8

How does MAT work for someone with chronic
medical issues, and on other medications for
health and mental health?

It works as well as for people without chronic medical
issues, and on other medications for health and mental
health. There are no medications for health and mental
health that prevent a patient from being able to benefit
from MAT.
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